
Wastewater 
Treatment

14  Fayetteville Wastewater Treatment Plant 
Lowers Operational Costs, Increases 
Efficiencies

20  Start with Monitoring to Achieve 
Compressed Air System Efficiencies

The Magazine for ENERGY EFFICIENCY in Compressed Air Systems

Ju
ly

 2
01

9

26
 D
ON’T 

OVE
RLO

OK TU
BIN

G VO
LU

ME

http://www.airbestpractices.com/


Do you have a six figure energy bill? What would  
you say if we could cut that bill by $10,000?*

Take the  
10K Challenge!

*Terms and Conditions apply.

We’re so confident in our new VSD+ technology that if we cannot 
demonstrate $10,000 in energy savings during the first year, we will 
discount the difference from the purchase price of your new compressor – 
[...]
(cookie & cracker baking)*

*Represents first-time certification

About the ENERGY STAR Industrial 
Program

Since 2006, the ENERGY STAR Industrial 

Program has annually certified manufacturing 

plants for performing within the top 25 

percent of energy performance in their 

industries nationwide. More than 200 plants 

have achieved this distinction since 2006. For 

more information, see: www.energystar.gov/

plants. For a list of all certified plants, see: 

www.energystar.gov/buildinglist To learn more 

about how ENERGY STAR and industry work 

together, see: www.energystar.gov/industry

About ENERGY STAR

ENERGY STAR® is the government-backed 

symbol for energy efficiency, providing 

simple, credible, and unbiased information 

that consumers and businesses rely on to 

make well-informed decisions. Thousands 

of industrial, commercial, utility, state, and 

local organizations – including more than 

40 percent of the Fortune 500® – rely on 

their partnership with the U.S. Environmental 

Protection Agency (EPA) to deliver cost-

saving energy efficiency solutions. Since 

1992, ENERGY STAR and its partners helped 

American families and businesses save nearly 

4 trillion kilowatt-hours of electricity and 

achieve associated reductions of over 3 billion 

metric tons of greenhouse gases. In 2017 

alone, ENERGY STAR and its partners helped 

Americans save $30 billion in energy costs. 

More background information about ENERGY 

STAR can be found at: www.energystar.gov/

about and www.energystar.gov/numbers

0 7 / 1 9  | 

13 airbestpractices.com

COLUMNS

http://www.sullivan-palatek.com
http://www.airbestpractices.com
http://www.airbestpractices.com


Fayetteville Wastewater Treatment Plant 
LOWERS OPERATIONAL COSTS,  

INCREASES EFFICIENCIES
By Mike Grennier, Compressed Air Best Practices® Magazine

The Fayetteville Wastewater Treatment Plant, Tennessee, 
treats approximately 1.5 million gallons (MGD) of 

municipal wastewater per day.

c The Fayetteville Wastewater Treatment 

Plant (WWTP) in Fayetteville, Tennessee, is an 

example of a treatment plant that does more 

than just talk about efforts to achieve water 

quality and effluent goals – while holding  

down costs. Instead, it puts words into action. 

At the Fayetteville WWTP, action has taken the 

form of a forward-thinking approach to plant 

operation and multiple initiatives designed 

to lower the costs of operation and improve 

efficiencies. Among its initiatives is a $5  

million plant upgrade involving the installation 

of advanced technology, including:

 p A Supervisory Control and 
Data Acquisition (SCADA) 
system. 

 p Updated aeration basins 
featuring Luminescent 
Dissolved Oxygen (LDO) 
probes. Before the plant 
upgrade, it also installed 
Variable Speed Frequency 
Drives (VFDs) on mechanical 
surface aerators used on the 
aeration basins.

 p High-efficiency aeration 
blowers for optimization  
of its digester storage tanks.

 p A state-of-the-art dewatering 
system, featuring a high-
efficiency centrifuge and 
other equipment designed  
to save costs and more. 

The plant upgrades, in combination with a 

progressive management strategy, allows the 

plant to consume less energy and reduce its 

reliance on outside contractors for biosolids 

removal, resulting in total operational savings 

of approximately $60,000 per year. The plant 

is also positioned to efficiently manage the 

area’s wastewater for decades to come. 

––––––– PRODUCTIVITY, SUSTAINABILITY & ENERGY CONSERVATION –––––––

 “FPU is an example of a utility that fully appreciates the value of measuring 
and controlling energy use at its wastewater treatment plant in addition  
to implementing ongoing best practices in environmental stewardship.”

— Ben Bolton, Energy Programs Administrator, Tennessee Department of Environment and Conservation 

 | 0 7 / 1 9

14 airbestpractices.com

FEATURES

http://www.airbestpractices.com
http://www.airbestpractices.com


OABC D screw booster compressors are designed for demanding industrial 
conditions that require continuous delivery of medium pressure compressed air.
Seamlessly working around the clock, they provide up to 580 psi of compressed air.  

With their high Overall Equipment Efficiency, they are the ideal option to replace 
the piston boosters that fall short of your needs. At the end of five years, they 
generate savings of up to 15-20% in the “Total Cost of Ownership.”

EXCLUSIVELY COMPRESSED AIR SOLUTIONS

www.ozenairtech.com

THE BEST

PERFORMANCE
BOOSTER
THE BEST

PERFORMANCE
BOOSTER

Booster ilan_29MYS2019.indd   1 29.05.2019   18:40

“As a publicly owned wastewater treatment 

plant our job is to put out quality water in 

keeping with state and federal regulations, 

while keeping costs down,” said Fayetteville 

Public Utilities (FPU) CEO/General Manager 

Britt Dye. “It’s why we’ve always taken a 

proactive approach to investing in the future 

and upgrading our plant. For us, it’s all about 

moving forward.” 

Oxidation Ditch Process 

Located approximately 90 miles south of 

Nashville, Tennessee, Fayetteville is a city of 

approximately 7,000. FPU manages the plant 

and the city’s water services.

Fayetteville WWTP treats approximately 1.5 

million gallons per day (MGD) of municipal 

wastewater with an influent BOD5 of 

approximately 225 mg/l. The plant uses an 

oxidation ditch process with two parallel ditch 

trains to treat 3.35 MGD at average daily flow 

conditions and 7.7 MGD of peak daily flow. 

An oxidation ditch is a modified activated 

sludge biological treatment process that utilizes 

long solids retention times (SRTs) to remove 

biodegradable organics.

The final effluent is discharged to the Elk 

River with monthly average National Pollution 

Discharge Elimination System (NPDES) effluent 

Fayetteville Wastewater Treatment Plant Supervisor 
Dwight Jeans.

0 7 / 1 9  | 

15 airbestpractices.com

FEATURES

http://www.airbestpractices.com
http://www.airbestpractices.com


limits for both BOD5 and suspended solids 

of 30 mg/l. The U.S Environmental Protection 

Agency (EPA) establishes NPDES limits.

Since mid-2009 the average daily flow has 

been approximately 1.5 MGD, but peak daily 

flows can exceed five to six MGD, requiring 

the operation of both ditch trains. The plant 

consistently produces a high quality effluent 

with BOD5 values averaging 5 to 8 mg/l. and 

Total Suspended Solids (TSS) values averaging 

5-9 mg/l.

Energy Management Initiatives 
Launched

FPU and WWTP operators have continuously 

looked to lower plant operating costs since the 

plant’s inception. Yet FPU accelerated its cost-

savings measures at the plant in 2011 when the 

EPA (Region 4 – Atlanta) and the Tennessee 

Department of Environment and Conservation 

(TDEC) assembled a team to conduct an 

Energy Management Initiative (EMI). Since 

then, the plant has never looked back. 

The EMI process included an energy 

assessment, as well as various workshops 

to help the plant operate more efficiently 

and cost-effectively. The team included EPA 

R4, TDEC, the Tennessee Department of 

Economic and Community Development and 

the Tennessee Valley Authority (TVA). It also 

involved the help of the University of Memphis 

– Civil Engineering Department, University 

of Tennessee – Municipal Technical Advisory 

Service, and the University of North Carolina 

Environment Finance Center.

“FPU is an example of a utility that fully 

appreciates the value of measuring and 

controlling energy use at its wastewater 

treatment plant in addition to implementing 

ongoing best practices in environmental 

stewardship,” said Ben Bolton, an energy 

programs administrator with TDEC. “It is this 

type of commitment that makes Tennessee an 

attractive place to live, work, and visit.”

Through the EMI process, the plant identified  

a number of opportunities to save energy.  

One such measure included the decision to  

reduce the run times of the blowers used on its 

aerobic digesters. Doing so allowed the plant 

to save considerable energy costs. Two years 

later, the plant took yet another major step 

toward energy reduction by only operating one 

of its two oxidation ditch trains during normal 

conditions. 

Yet FPU continued to see more opportunity 

for cost savings. As such, it took advantage of 

financing through a state revolving fund and 

moved forward with a $5 million plant upgrade 

project to further enhance plant efficiencies. 

The project would also allow the plant to 

comply with more stringent EPA effluent 

discharge limits.

Oxidation Ditch Upgrades Reduce 
Energy Use

A key focus for the plant’s energy-saving efforts 

involves the oxidation ditches. At the plant, 

gravity-fed influent passes through a bar screen 

and into a main pump station, where it is then 

pumped through a fine-screening process 

and into the plant’s two, split-level oxidation 

ditches. Each oxidation ditch (or aeration 

basin) is designed to process 1,959,360 

gallons of wastewater. 

The oxidation ditches incorporate a 

concentric loop design, which consists of an 

inner and outer ring with dedicated zones 

for specific treatment processes. The process 

also includes the use of secondary clarifiers 

to separate activated sludge biosolids from 

the mixed liquor. 

The ditches use mechanical surface aerators  

to maintain 1.0 to 3.0 mg/L of dissolved oxygen 

in the mixed liquor at the effluent end of the 

outer ring, just prior to entering the inner ring. 

In all, the ditches use eight electric-driven 

surface aerators, including four 25-horsepower 

(hp) units and four 50-hp units. 

To save energy, the plant installed LDO probes 

in the oxidation ditches to monitor Dissolved 

Oxygen (DO) levels and communicate data to 

the plant’s new SCADA system. Additionally, Fayetteville WWTP’s split-level oxidation ditches use VFD-controlled surface aerators to save energy and ensure 
proper aeration. 

FAYETTEVILLE WASTEWATER TREATMENT PLANT LOWERS OPERATIONAL COSTS,  
INCREASES EFFICIENCIES

 | 0 7 / 1 9

16 airbestpractices.com

FEATURES

http://www.airbestpractices.com
http://www.airbestpractices.com


it added VFDs to the surface aerators. Today, 

the plant no longer runs all of its surface 

aerators at all times. Instead, the SCADA system 

automatically starts and stops the appropriate 

number of units needed based on the 

established DO setpoints. 

“The LDO probes and the use of VFDs on 

the surface aerators made total sense,” said 

Fayetteville WWTP Supervisor Dwight Jeans. 

“Now, we’re not running them wide open and 

over-aerating. Instead, our surface aerators 

only use the specific amount of energy needed 

to maintain the DO levels, which results in 

substantial energy savings.” 

Optimized Aerobic Digesters Increases 
Energy Savings

In addition to its aeration basins, FPU chose 

to optimize the plant’s aerobic digester 

operation to drive down energy costs even 

further, even though it got a good head start 

on digester energy reduction in 2011 as part 

of the EMI process. 

At the plant, Waste Activated Sludge (WAS) 

from the clarifiers flows into two aerobic 

digesters, each of which is rated to process 

296,000 gallons of sludge. Each tank is 

equipped with coarse bubble air diffusers  

to aid in the aeration process. 

The EPA and TDEC-led EMI process 

determined the plant had been over-aerating 

its digester tanks. FPU subsequently chose to 

reduce the blower run times, allowing it to save 

energy while also providing the proper  

level of aeration needed. 

When planning the upgrade, FPU determined  

it could realize more cost-savings with updated 

aeration blowers used to provide oxygen 

needed to metabolize the organic compounds 

in the sludge, while also meeting BOD5 levels. 

As such, it replaced its two 125-hp blowers 

with three, new 75-hp positive displacement 

EPA COMPLIANCE MADE EASY
CONTAINED SYSTEM • EASY INSTALLATION • NO POWER NEEDED

Over 100,000 compressor rooms  
have become EPA compliant using  
Clean Resources Oil/Water Separators

ASK US ABOUT 
THE NEW MINI

1-800-566-0402
www.cleanresources.com

Guaranteed to  
reduce effluent to  
less than 10ppm

Shown is one of two aerobic digesters used at the Fayetteville WWTP. 

0 7 / 1 9  | 

17 airbestpractices.com

FEATURES

http://www.airbestpractices.com
http://www.airbestpractices.com


FAYETTEVILLE WASTEWATER TREATMENT PLANT LOWERS 
OPERATIONAL COSTS, INCREASES EFFICIENCIES

blowers as part of its plant upgrade. Each 

blower is rated to deliver 1,500 CFM at 6 psig.

During normal load conditions, the plant 

operates the digesters at 50 to 75 percent 

capacity. During the 36-hour aeration period, 

plant operators manually activate a single 

blower to provide all the aeration needed for 

both digesters. The aeration strategy calls for 

operators to activate a second blower during 

a rare situation when the plant has reached 

its peak daily flow and both digesters are at 

full capacity. The third blower provides system 

redundancy. The primary blower is turned off 

during non-aeration periods. 

“Just one of these new blowers does the same 

amount of work as the two older blowers 

combined, yet it uses less horsepower and 

consumes less energy. Today, we’re not putting 

more energy into the digester aeration process 

than needed and we have reliable blowers 

that allow us to meet our water quality goals,” 

Jeans said. 

Jeans said the plant is proud of its continued 

progress and the efforts of all involved at the 

plant and FPU. 

“Keeping the plant running efficiently and 

managing costs is a team effort, which includes 

everyone here at the plant, as well as people in 

administration like Dana Pollock who are able 

to study and glean the information about cost 

savings that have accumulated for FPU since 

the deployment of the new technology at the 

WWTP,” Jeans said.

Dewatering System Saves Costs, 
Creates Self-sufficiency

In addition to improving efficiencies through 

the use of upgraded plant controls, and 

optimized oxidation ditches and digester tanks, 

FPU took a new approach to sludge dewatering 

and removal of biosolids. 

Following the aeration process at the plant, 

digester sludge enters the operation’s 

dewatering phase. In the past, FPU relied on a 

local contractor to dewater the sludge and haul 

away the biosolids. However, as the costs for 

the service continued to escalate and eventually 

doubled FPU decided to explore ways to 

eliminate its reliance on outside contractors  

for dewatering and biosolids removal.

After thorough analysis, FPU chose to build 

a dewatering building with new equipment, 

including a high-speed centrifuge, conveyor 

system, pug mill mixer, and storage silo. 

The centrifuge starts the process by processing 

wet sludge at a rate of 55 gallons per minute 

(GPM), which essentially converts the treated 

sludge to biosolids. The biosolids are then 

routed to the pug mill, which blends kiln dust 

with the sludge to stabilize the alkaline level 

of the materials and to initiate a biochemical 

heating process. The biosolids are then 

conveyed to storage area for a 72-hour 
Recently installed aeration blowers play a key role 
in helping the Fayetteville WWTP optimize its aerobic 
digesters and achieve energy savings.

FREE
SUBSCRIPTION
DIGITAL EDITION FREE WORLDWIDE 
PRINT EDITION FREE TO U.S. SUBSCRIBERS

Subscribe at  
airbestpractices.com

Subscribe Now!

Learn How To Save 
Energy & Improve 

Productivity In 
YOUR Industry!

 | 0 7 / 1 9

18 airbestpractices.com

FEATURES

http://airbestpractices.com
http://www.airbestpractices.com
http://www.airbestpractices.com


Need To  
Reduce 

Plant Water 
Consumption? 

We can help.

For more information 
contact us at:

www.hydrothrift.com

330-837-5141

Shown is the high-speed centrifuge used in the dewatering process at the Fayetteville WWTP.